FAUQUIER COUNTY WATER AND SANITATION AUTHORITY

REQUEST FOR PROPOSAL

RFP Number:

Title:

Issuance Date:

Pre-Proposal Conference:

Deadline for Questions:

Deadline for Submitting Proposals:

Proposals to Be Delivered to:

Procurement Contact:

RFP Point of Contact. The Procurement Department is the sole point of contact for this solicitation. Unauthorized
contact with other FCWSA staff regarding the RFP may result in the disqualification of the Offeror. Inquiries

25-P-99-0257

Basic Ordering Agreement
Civil and Environmental Engineering Services

September 23, 2024

2:00 PM EDT, October 2, 2024
Via - Teams Meeting

Meeting ID: 237 174 198 898
Passcode: HUXBEuU

2:00 PM EDT, October 14, 2024
2:00 PM EDT, October 21, 2024

Procurement Department
7172 Kennedy Road
Warrenton, VA 20187-3907

Tiffany Montacute
Procurement Technician

Phone: (540) 349-2092 x 101
Email: procurement@fcwsa.org

pertaining to the Request for Proposal must give the RFP number, title, and acceptance date.

Questions. All questions regarding this RFP shall be directed to the attention of the Procurement Contact listed above.
Questions are to be submitted in writing and will be accepted from any and all Offerors prior to the deadline set forth
above. Material questions received by FCWSA not later than the date and time specified above will be answered in
writing with an Addendum. .It is the responsibility of all Offerors to ensure that they have received all Addenda,

which, if issued, will be posted on, and available for downloaded from, www.fcwsa.org.

Reasonable Accommodations. If you need any reasonable accommodation for any type of disability to participate

in this procurement, please notify the Procurement Contact immediately.



TABLE OF CONTENTS

SECTION/TITLE PAGE
Lo PURPOSE ...ttt ettt e et e e, 1
2. PROCUREMENT ADMINISTRATION. ......coiuieieeieeeeseeeeeeeeeeeeeeee s 1
3. BACKGROUND INFORMATION .....c..coimiieieeieeeeeeeeeseseeee s 2
4. SCOPE OF SERVICES. .......cvieieeeeeieeeeeeeeeeeeeeeeeeee e s s, 3
5. SPECIFIC REQUIREMENTS FOR RESULTING TASK ORDER(S) .....cvveeveieriereennn. 5
6. PROPOSAL PREPARATION AND SUBMISSION INSTRUCTIONS ......ovovreeeeennnn. 6
7. EVALUATION AND AWARD CRITERIA ..ottt 9
8. SELECTION PROCESS ......ouveieeeeeeeeeeeeeeeeeee e eeee s, 10
9. DURATION OF PROPOSALS......coveeeieieseeeeeseeeeee e eeeseee s eeeeeeesee e, 10
10. PRE-PROPOSAL CONFERENCE - OPTIONAL ......cvovieeeeeeeeeeeeseseeeeeses e 10
ATTACHMENT A oottt e et s e st en e 11
ATTACHMENT B ...ttt ee e 13
ATTACHMENT C ..ottt een e 15
ATTACHMENT D ..ottt ettt ee et s e et eee e eer e 16
ATTACHMENT E ..ot 19

ATTACHMENT Fooe e 20



1. PURPOSE

The purpose of this Request for Proposal (RFP) is to obtain the services of qualified firms to establish one
or more agreements (each, a “Basic Ordering Agreement,” “BOA,” or “Agreement”) relating to multiple
projects on an as-needed basis for professional civil and environmental engineering and related services
described herein (the “BOA Services”). BOA Services will be provided by one or more selected firms
under separate Task Orders issued by FCWSA from time to time during the term of the Agreement for
projects requiring similar experience and expertise.

BOAs are used to expedite contracting for the professional engineering services described in this RFP. The
BOA allows FCWSA to address specific engineering needs as they arise in an efficient and expeditious
manner. The use of these procedures can result in reduced administrative lead-time and subsequent cost
savings. The selection of firms to sign an Agreement will be based solely on their qualifications and
experience, as outlined in this RFP.

Pursuant to Section 2.2-4303.1 of the Code of Virginia, Virginia Public Procurement Act, the total of all
Task Orders issued during any a contract term will not exceed $10,000,000 (the “Annual Cap”); and
individual Task Orders under this Agreement will not exceed $2,500,000 per Task Order.

FCWSA anticipates awarding Agreements hereunder, if at all, to no more than five engineering firms. Each
resulting Agreement will provide for a term of one-year or when the cumulative total Task Orders issued
with respect to the BOA Services reaches the Annual Cap whichever occurs first. Such Agreement(s) may
be renewed at the option of FCWSA for up to three additional one-year terms, each of which will be subject
to the Annual Cap. Annual renewals will be at the sole discretion of FCWSA, should conditions be such
that extension is in the best interest of FCWSA. When assigning Task Orders among multiple firms, it is the
intention of FCWSA to distribute work by best matching a firm’s qualifications to the work needed. In
addition, those firms that perform well will be best suited for additional work. Work will not be necessarily
evenly distributed among those firms that have a BOA.

2. PROCUREMENT ADMINISTRATION

FCWSA intends for this RFP to encourage competition. Offerors shall advise the Procurement Contact, in
writing, if any language, requirement, specification, etc., or any combination thereof, inadvertently restricts
or limits the requirements stated in this RFP to a single source.

Any requests for clarifications or additional information regarding this RFP shall be directed to the
Procurement Contact — refer to Section 6.7 of this RFP.

A non-mandatory pre-proposal conference for this RFP will be held — refer to Section 10 of this RFP.

The proposed schedule for evaluation of proposals and award of an Agreement is as follows:

October 23, 2024 Short list notification

October 24 & 25, 2024 Short list vendor interviews (if needed)

October 29, 2024 Recommendation of Consultant(s) to FCWSA Board
October 30, 2024 Execute Agreement




This evaluation schedule is subject to change. The Deadline for Questions and the Deadline for Submitting
Proposals listed on the cover of this RFP are FIRM, unless changed by an issued Addendum.

For ease of reference, each organization submitting a response to the RFP will hereinafter be referred to as
an “Offeror”. An Offeror whose proposal would result in a formal agreement will hereinafter be referred to
as “Consultant” or “Firm”.

The contents of the proposal submitted by the successful Offeror, this RFP and all modifications will
become part of any Agreement signed as a result of this solicitation. The successful Consultant will be
required to sign an Agreement with FCWSA.

This RFP, plus the resulting Agreement, shall be consistent with, and governed by the Virginia Water and
Waste Authorities Act, the Virginia Public Procurement Act (VPPA), and FCWSA’s Procurement Policy.

. Any material changes to the solicitation as a result of the questions submitted by the date posted above
will be issued by Addendum and posted on the FCWSA web site at: http://www.fcwsa.org. It is the
Offeror’s responsibility to review and incorporate all Addenda as part of the proposal submission.
Submission of a proposal hereunder will be deemed to constitute the Offeror’s certification that it has
accessed FCWSA’s website in order to determine whether any Addenda have been issued under this
RFP and incorporated the contents of any Addenda issued hereunder into its proposal.
BACKGROUND INFORMATION

The Fauquier County Water and Sanitation Authority (FCWSA, the "Authority") was created by a
resolution of the Fauquier County Board of Supervisors in 1964 for a period of 50 years, and extended to
2025 in 1975. The Authority is chartered by the State Corporation Commission, and is an independent
public body responsible for providing comprehensive County-wide water and sewer services.

FCWSA is a public body politic and corporate and a political subdivision of the Commonwealth of Virginia,
organized under the Virginia Water and Waste Authorities Act, Virginia Code 88 15.2-5100 et seq. (the
"Act"). As an authority, FCWSA makes no profit and our operations and finances are independent of the
County’s tax-supported services.

FCWSA owns and operates three wastewater treatment systems, and fourteen water systems supplied by
wells classified either as groundwater or groundwater under the direct influence of surface water.
Additionally, FCWSA provides contract operation services for two water systems not owned by the
Authority. FCWSA owned and operated facilities include the following:

Activated Sludge with Denitrification Filters
and UV Disinfection, Aerobic Digestion,
Centrifuge, Land Application, non-potable
effluent reuse

Activated Sludge with Denitrification Filters
Vint Hill WWTP 0.95 MGD and UV Disinfection, Aerobic Digestion,
Belt Press, Land Application

Remington WWTP 2.0 MGD



http://www.fcwsa.org/

Activated Sludge with UV Disinfection,
Marshall WWTP 0.64 MGD Aerobic Digestion, Belt Press, Land
Application
NevRv Bgltlmore 1,147,200 Sequestration, Radium Adsorption
egional
Bealeton 645,840 Membrane Filtration, Sequestration
Marshall 355,920 Greensand Filtration, Sequestration
Opal Regional 88,000
Waterloo 64,000
Bethel Academy 63,200
Catlett 62,000
The Plains 54,400
The Meadows
(Remington) 47,093
Green Meadows 40,400 Greensand Filtration
Auburn Crossing 19,600
Whitewood Forest 19,600
Paris 16,000 Membrane Filtration
Turnbull 15,200 Arsenic Adsorption

4. SCOPE OF SERVICES

FCWSA seeks one or more qualified Consultant(s) that have the experience and qualifications to perform
the specific requirements described herein. Each project will be assigned as a Task Order, complete with

detailed scope of work, fee estimate, schedule, and project team organization chart, all as negotiated on a
project-by-project basis.

All services shall be performed in compliance with industry standards and all federal, state, and local laws,
ordinances and regulations including but not limited to the FCWSA Operating Code and Design Standards,
EPA (Environmental Protection Agency), Virginia Department of Environmental Quality, Virginia
Department of Health, VOSHA (Virginia Occupational Safety and Health Agency) and OSHA
(Occupational Safety and Health Agency) rules and regulations.

Over the next four years, it is expected that FCWSA will require various services such as the following
(note that the following tasks are not listed in any particular order of priority, are not proposed, and do not
commit FCWSA to any such projects or services):

e Planning

o Feasibility/due diligence studies for new and expansion of existing water, wastewater, and
reclaimed water facilities



e Design

(@]

©)

Development and maintenance of hydraulic models for planning and operational analysis of
water, wastewater, and reclaimed water systems

Utility systems master and local area planning for water distribution systems and wastewater
collection systems

Planning studies for water resources such as land use planning, water resource mapping, and well
head protection

Planning studies for wastewater systems such as odor control, flow monitoring, and pretreatment
program support

General administrative supporting studies such as facility assessments, workforce planning,
resource management, and laboratory planning

Studies assessing impacts on water and wastewater services in support of initiatives such as

demand management, I/ abatement, demographic projections, water use & sewer projections, as
well as other policy-oriented initiatives

Design/permitting services for capital projects such as: large linear (water, sewer and reclaimed
water) pipe projects; raw water, water and wastewater pumping stations

Design/permitting services for repair and replacement projects such as elevated water tank
rehabilitation, pipeline corrosion control, instrumentation/SCADA upgrades, treatment upgrades

Development of bidding documents to include design drawings and technical specifications and
bid phase services

Project cost estimating services (feasibility level through bid level) and project scheduling
services

Project constructability reviews, value engineering reviews, and peer reviews
Land surveying, appraisal, and easement services
Local site permitting services for site plans, grading permits, storm water, etc.

Environmental permitting services for floodplain studies, wetland studies, environmental
assessments, etc.

Geotechnical exploration and geotechnical engineering

Asset management program development and support

e Construction

o

General construction administration (e.g. document control, meeting coordination, project close-
out, punch-list development, etc.)
4



o Construction inspection services

o Construction schedule and schedule update reviews

o Submittal review, RFI responses and change order support services

o Review of contractor payment applications and claim support

o Start-up, commissioning, testing and training

o O&M manual and record drawing development
e Operations

o Water treatment process/operations troubleshooting and assistance

o Water transmission/distribution system operations troubleshooting and assistance

o Wastewater treatment and reclamation process/operations troubleshooting and assistance

o Wastewater collections/conveyance system operations troubleshooting and assistance

o Reclaimed water distribution system operations troubleshooting and assistance

o Water resources operations support and assistance
e Additional civil and environmental engineering and/or related services as directed.
Continuous professional involvement will likely be required throughout most projects and will include, but
not be limited to, scope/budget development, regular progress reports/meetings, preparing reports,
processing invoices for service, and timely response regarding project issues and correspondence.
Moreover, in addition to the technical services listed above, general project support may require

participation at project meetings (with internal and external stakeholders); and as requested, representing
FCWSA during interactions with other agencies, communities, and the public.

. SAMPLE REQUIREMENTS FOR RESULTING TASK ORDER(S)

This section is for informational purposes only to indicate how resulting Task Orders will generally be
administered.

5.1  The Consultant shall be required to respond to a Task Order request upon communication from
FCWSA staff within 48 hours after initial notification. If the Consultant does not respond, FCWSA
may choose to proceed to another Consultant for services.

5.2 Basic Services Required



5.3

5.4

5.5

5.6

6.1

6.2

6.3

6.4

The Consultant will provide a draft work plan including a detailed scope of work, level of effort
(person-hours-dollars) and schedule. Where applicable to the scope of work, the proposed project
shall generally be organized using the following six project phases:

Planning Phase
Design Phase
Permit Phase
Bidding Phase
Construction Phase
Operation Phase

ogakrwdE

The Consultant may propose additional sub-Consultants for disciplines not already identified in the
Agreement. Such sub-Consultants shall require approval of the FCWSA Project Manager.

FCWSA may request that the Consultant first meet to discuss their proposed approach, work plan
and cost estimate before proceeding.

No compensation shall be paid to the Consultant for the preparation and delivery of the project work
plans.

Once FCWSA and the Consultant agree on the proposed work plan (scope/budget/schedule), a Task
Order will be issued to the Consultant. Execution of the work shall be billed on an hourly basis at
rates/multipliers as established in the Agreement.

. PROPOSAL PREPARATION AND SUBMISSION INSTRUCTIONS

Responses to this RFP (proposals) should be prepared simply and economically, providing a
straightforward, concise description of capabilities to satisfy the requirements in this RFP. Emphasis
should be placed on completeness and clarity of content; and avoiding excessive content and
unrelated work samples.

In order to be considered for selection, Offerors must submit a complete response to this RFP.
Proposals which are substantially incomplete or lack key information may be rejected by FCWSA at